             

ACUTE BRONCHIOLITIS ORDER SET
Indications: Infants < 24 months of age with suspected 

diagnosis of acute bronchiolitis in the emergency department
	WEIGHT (kg)
	ALLERGIES

 NKDA

	Bronchiolitis should be diagnosed from history and physical exam. Routine laboratory tests and chest X-rays are not required. The mainstay of management 
is conservative. There is no evidence to support use of salbutamol, ipratropium bromide, inhaled/systemic corticosteroids, or routine antibiotics. 



	Provider Initials 
Date / Time
	ORDERS
	Noted by RN

Initials / Time

	
	INITIAL ASSESSMENT: 
 FORMCHECKBOX 
 Full vital signs (HR, RR, BP, O2 sat, temp)  every 4 hours
 FORMCHECKBOX 
 Intermittent O2 sat every 2 hours  
 Continuous O2 saturation monitoring (ONLY if requiring supplemental oxygen or severe bronchiolitis) 
INITIAL CARE: 
 FORMCHECKBOX 
 Reposition and nasal suction as needed  
 FORMCHECKBOX 
 Minimize handling and dim the lights 

 Initiate oral feeds (if safe, ie. mild-moderate WOB and not requiring oxygen)

 Insert NG and initiate feeds if not tolerating oral feeds
IF FEVER:
 acetaminophen _______ mg PO q4h prn (15 mg/kg/dose, max 75 mg/kg/day or 4 g/day)
 ibuprofen _______ mg (age less than 6 months: 5 mg/kg/dose PO q8h prn
                                           age greater than or equal to 6 months: 10 mg/kg/dose PO q6h prn)
IF HYPOXIA OR SEVERE WORK OF BREATHING: 

 Low flow nasal cannula if oxygen saturation <90% when awake and <88% when asleep 
     → Max rate: 0-90 days: 1 L/min; 91 days-5.9 months: 1.5 L/min; (6 months-2 years: 2 L/min
TESTING: No routine laboratory or imaging tests are indicated*
 Rapid Influenza test (as applicable for high risk patients age 12 months or older meeting oseltamivir treatment indications)

*Febrile infants less than 2 months of age require appropriate investigations for their fever

 
	

	
	ONGOING ASSESSMENT (15-30 minutes after initial care provided) 
If mild WOB and stable FiO2 requirement on Low Flow Nasal Cannula (LFNC): 
 Insert NG and initiate feeds if not tolerating oral feeds Initiate oral feeds or 
 Consult paediatric team for admission  

*If increasing WOB or increasing FiO2 or severe symptoms/signs on LFNC: 
 Reposition and nasal suction as needed  (if >2 hours from last completion) 
 Consult Respiratory Therapist and paediatrician if worsening despite above care 

 Heated High Flow Nasal Cannula (HHFNC) at 2 L/min/kg or maximal flow rate tolerated 
*If increasing WOB or increasing FiO2 or severe Bronchiolitis Severity Score on HHFNC: 
 Continuous Positive Airway Pressure (CPAP) 

 CBC, Na, K, glucose, Cr, VBG 
 Insert peripheral IV    
 D5NS at _______ mL/hr (TFI 80% maintenance if hemodynamically stable)
 NPO    
 Chest X-ray (if ICU admission)
*Consider need for safe transfer to higher level of care and/or tertiary centre
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